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HHhEEE.

2014 4

11 A, KEdEA VKA RG22 E K

2015 4

3SH, RE. Bikiga. el RPIMOGRE Z bt

6 H, aHrnEnEess &5 b
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[FE # A i
GJC CERTIFICATION

P

B ik % A E i

¥ M B 02516Q20490R0S

oLy T T AR A A R ]
(4 —H 15 FARAD: 914406043251029882)

FEEHLTHER X AR I T
MYRE RS EE 2 Y WB&D: 528211
FEECBEEZEE
GB/T19001-2016 idt I1S09001:2015
(REYEAEZ EX)

NIE 36 B

BT REBLUTRAR EEAE TN ERNRGHEHEE 2 THH
LW B A A RA T BRSNS RS

SR 2 8 A AN WA, P B R AR
TSR EME F, i A A A K
KEHEETEEFAEATHEEEER 2
% 97 W3 (www. cnca. gov. cn) R AN P 3 £ 1

LAY L)
H Hi: 2016412 A 27 H %K ftp
B H#: 2018 4F 09 A 05 H Z«
% Hi: 2016412 A 27 HE 20194 12 A 26 H

R

AT
PR IA
I A
MANAGEMENT
SYSTEM
CNAS C025-M

R LR R
NERRG

JERERBSNER DA RAR
Mhbk: JeRABRE = 2115 (100831) hip//www
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QMS CERTIFICATE

Registration No.: 02516Q20490R0S

FOSHAN QIKAIDESHENG BUILDING MATERIALS CO., LTD
(Code of the unified social credit identifier: 914406043251029882)
No.: 2, 5th Mansion, Taonan Road, Huaxia Ceramics Expo. City,
Nanzhuang, Chancheng District, Foshan City, Guangdong, China.
Zip code: 528211
Has been found to comply with
GB/T19001-2016 idt ISO9001:2015
“Quality management systems - Requirements”
This registration is subject to the following area
Foshan Qikaidesheng Building Materials Co., Ltd, located at No.: 2,
5th Mansion, Taonan Road, Huaxia Ceramics Expo. City, Nanzhuang,
Chancheng District, Foshan City, Guangdong, China, is involved in Sales
and Service Of Porcelain Tile.

Approved organization will be monitored annually by GJC, and this certificate is valid, when
surveillance tag has been sticked to specified site on it, Effective certificate would be inquired
t0 WWW.Cnca.gov.ch or Www.gj-c.cn.

AY \ \
Initial Issuing Date: Dec 27, 2016 General Manager: h 0
Revision Date: Sep 05, 2018

MANAGEMENT
CNAS:™
v CNAS C025-M

CERTIFICATION

BEIJING GUOJIANLIANXIN CERTIFICATION CENTER, LTD
Add: No.11, Sanlihe Road, Haidian District, Beijng, China (100831)  http://www.gj-c.cn
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FEE
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REPORT NO. :

p= R S
NAME OF SAMPLE:

Z & 8
APPLICANT:

KX H B
DATE OF TEST:

BRXER T A/MER N E S LR
STATE KEY TESTING LABORAFI'QRY;QF B,U ! DIN;G;CERAMICS AND SANITARY WARE
Fo s N e T

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

FENT

A e @

TESTING
CNAS L1978 160000122473

AR

TEST REPORT

25201801669

600 LR

Bh Il T ARER A S PR B IR AT

08/05/2018 — 28/05/2018 (dd/mm/yy)

RS AR L

FSIQTC-T 2(1)/A
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1L N SR IR R AR B SR B AR L

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
WEMS: 25201801669 FeW H2 W
Report No: Page 2 of 6
TR ES e
Name of sample 600 #iw Nominal size (N) Bllgg i
KERE FoREE TR
Nature of the surface Unglazed (UGL) Work size (Sy) e 00l
B S, AT
G;s s Bla .#:‘%?ﬁﬁ The samples are sound, intact
roup Description of Samples and fit for test.
PERARE . HREE 30 Bk
Mark of samples Quantity of samples 30 Pieces
T RA B TARX
Fanci pumprepneaman | EFEOSE 1 mesenmmn
MR S B2 5. 65
ZHERALE T 86-757-82526726 FIEAEEN 86-757-82526721
Telephone of applicant Fax of applicant
PRI LA B EREN Siikighiy
Source of Samples Samples selected by applicant Received on

S48 Brand: AR
FHRBEY | ity Manufacturer: G L AT RABI LG A A A

Remark of applicant | 5 - Address of Manufacturer:) % B LI T RIHEIX P4 b ST WX
R 1.GB/T 4100-2015 (Fg&RE) Mi® G THEMER (E<05%Bla3)
2. GB 65662010 (ESUFHRHEST MR RE)
Test Standard 3. HI/T 297-2006 (FFSitnar-BbRER PR
1R AR, TR K B RIS A GB/T 41002015 FEHIRE G HISE.
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test

R R items.

2R 2K KIS RAEA GB 65662010 v A JBBIHRIER.
Results of Test The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.
3RS 2R FrRIOTR B RIS FRF & HI/T 297-2006 HILE.

The results conform to the requirement of HJ/T 297-2006 with respect to the test items.

M. JTARAE L T RIR X ek — B
A (HR &BRXS Lt/ Bk
Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
R A ﬁgﬁiﬁlﬁfﬂ_}fﬁ Kuiqiyi Road, Chancheng District,
A Address of Test Foshan, Guangdong, China (528000)
Stamp of Test Unit Unit Hi3E (Tel: 86-757-83960558
86-757-83827991
fEH (Fax): 86-757-83827971
Dathy A\ HR4E (E-mail): fsiqte@163.com
N2 PaE Curl): http:/www.fsigtc.com/
Tn RITCR R PR LR, A REBaE BT T Gl 5< 2 75 0B DR R DI B B LA XL
All inspections are carried out conscientiously to the best of our knowledge and ability.
Eaﬁ This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2, RSELWEPEFT, TEHSEHAERE:
Notes This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

3. ERENRREARRALER.
The results in this report apply to the samples only. ,

R HE HE Ty
Tested by m ﬁgg Inspected by Approved by il

FSIQTC-T 2(1)/A
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1L N SR TR R SR R TR RE SR A R P D

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR S
TEST REPORT

WEHE: 25201801669 *e6emW HIMW
Report No: Page 3 of 6

GB/T 4100-2015 (P&RE) Mk G THEMERE (E<0.5%B1aZ®)

s i ‘ RRITE ’ R R R He
Clause Properties Test Method Requirements Results Verdicts
TR R &

Dimensions and surface quality
pa | KBREE
Tabl Length and Width £0.6% -0.05%~-0.03% B
o | SRR PSRN F TERTN | GBIT

SVERE 3810.2-2016
The deviation, of the average size for +2.0mm -0.3mm~-0.2mm P
each tile from the work size
BB
Thickness +5% +3.0%~+4.1% P
GRS B VS EARR T TAERS GB/T
B KRV RE 3810.2-2016
The deviation of the average thickness of +0.5mm +0.3mm~+0.4mm P
each tile from the work size thickness
BEE y
Straightness of sides £0.5% -0.01%~+0.01% P
HIXF TAER T IERR R W= GB/T
The maximum  deviation  from | 3810.2-2016

N=150mm

N>150mm

N=150mm

straightness related to the corresponding +1.5mm 0~+0.1mm P
work sizes
ﬁﬁzgularit}’ +0.5% -0.11%~-0.09% P
AR T TAER T RA S GBIT i s,
The maximum  deviation  from | 3810.2-2016 B o P
Rectangularity related to the Lo il Sl
corresponding work sizes
REPEE: BOARWhE
Surface flatness: The maximum deviation from flatness
g‘;ﬂ;ﬂﬂ ARG RHRRIE | £05% | +0.01%~+0.02% P

= N>1501
a) centre curvature, related to diagonal | 38 10.2-2016 R e 42.0mm 40, Irim~-+02mh P
calculated from the work size; i i .
b)*t T B AR R ~E SR S BE GBIT £0.5% -0.03%~+0.04% P
b) edge curvature, related to the N>150mm

» > 3810.2-2016

corresponding work sizes +2.0mm -0.2mm~-+0.2mm P
o)t F i F TR R B 2R +0.5% +0.01%~+0.02% P
b2 i Sg/zo Tl
¢) warpage, related to diagonal calculated 3810.2- i o +0 B0 205 P

from the work size.

&/0% 95%H ik HEZIX

HICH BBk
A minimum of 95 % of the
GB/T
iﬁﬁiualiw 38102-2016 | tiles are to be free from 100% P

visible defects which can
impair the appearance of a
major area of tiles

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
WMEHS: 25201801669 Fe6mW H4a4W
Report No: Page 4 of 6
GB/T 4100-2015 (P#Eh%) 3k G THMER (E<0.5%B a2
K Hehe RSk R RBLER H5E
Clause Properties Test Method Requir . Result: Verdicts
WEkRE
< 6
%G1 ;1;:;31 properties
Tabl » 59 07
gle o GBIT E<0.5% 0.07% P
Water absorption 3810.3-2016 BAMERKT 0.6% D05k~ s
Percent mass fraction Individual maximum 0.6% fehdil s i
THARFRE/N GB/T ®
Breaking strength, in N 3810.4-2016 A 1922 E
WIS/ (N/mm®) SEHIE =35
Modulus of rupture, in N/mm’ ) GB/T Minigum 35 45.1 P
ANIE T AR SR> 3000N HPR §aTe 381042016 5
Not applicable to tiles with breaking v BAME=32 43.6~46.7 P
strength > 3000N Individual minimum 32 j :
AR R , GBIT RERBLER
Impact resistance: Coefficient of 3810.5-2016 Test method availabl 0.88 —
restitution (COR) il R (S
i B 1
Abrasion resistance
3 L1 3
A B 5 ER/mm GB/T Cies 131139 p
Resistance to deep abrasion of unglazed | 3810.6-2016
tiless Removed volume, in cubic
millimeters
) « = » % “(
REMPIRN: SFRK-10C R oo R R &
Coefficient of linear thermal expansion: . 6.9X10°C —
. . 3810.8-2016 Test method available
from ambient temperature to 100°C
M GBIT R R A s
Thermal shock resistance 3810.9-2016 Test method available S !
Fully resistance
Yy s
e B | swmmEmgmuy | RSN ERE
Frost resistance 3810.12-2016 Required :
Fully resistance
SRk B R YL Fs M BAME=0.50 F¥ Dry: =
Coefficient of friction: floor tiles Annex M Individual=0.50 0.54~0.56
AR/ (mm/m) GB/T ERKBLR 0.0l A
Moisture expansion, in mm/m 3810.10-2016 Test method available i
e RE
Chemical properties
[ERER7
Resistance to g
DT GBIT RE R R 5% b
a) Green staining agent in light oil 3810.14-2016 Test method available Class 5
[zt B PRGREE S GB/T WA RIS R 5% i
b) Red staining agent in light oil 3810.14-2016 Test method available Class 5
¢) 13g/L W GB/T RERIRL R 5% W
¢) Iodine, 13g/L solution in alcohol 3810.14-2016 Test method available Class 5
Ay GB/T RERIRE R 5% .
d) Olive oil 3810.14-2016 Test method available Class 5

24
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
WERS: 25201801669 FeW HE5H
Report No: Page 5 of 6
GB/T 41002015 (Paiit) Mk G FIEMER (E<0.5%B1a30)
%K e WRITE R RRLER HsE
Clause Properties Test Method Requirements Result: Verdicts
o [T
e = 5 e
Gl T 2% B At SRR R Pl #h 2
Resistance to household chemicals and swimming pool salts
=2 RLapX A L Y
a) FEEAERA: a\ﬂh%fé?&, 100g/L GBIT FEF UB
a) Household chemicals: Ammonium 3810.13-2016 Mini UB UA P
chloride, 100g/L R e
e o th R . Y s £k V20 Y
b) BFKALER: DRMAHER, 20mgL | gy AMET UB
b) Swimming pool salts: Sodium 3810.13-2016 Mini UB UA P
hypochlorite solution, 20mg/L R g
iR R R R AL
Resistance to low concentrations of acids and alkalis
" 15 T RN R A Y
a) 3% R (V) GB/T ﬁ”"fﬁ?& ‘:t‘ %ﬁ S g
a) Hydrochloric acid solution, 3% (v/v) | 3810.13-2016 .
classification
ey 1] 35 5 AR 254
b) FHEREATL 100g/L GB/T J;'J*Lf?u?& o #t”% ot Bl
b) Citric acid solution, 100g/L 3810.13-2016 e
classification
1) 385 5 N R A 5 Y
o) BELEHEH, 30g/L AN hﬁilrlt]?gc?ujgr‘:tl(irtﬁe ULB —
¢) Potassium hydroxide, 30g/L 3810.13-2016 ; .
classification
T 72 7R FE AR AR
Resistance to high concentrations of acids and alkalis
a) 18%ERERIA TR (vIV) GB/T ARG R UHA o
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %ILRIFI(VV) GB/T RERRaR UHA e
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
c) AW, 100g/L GB/T HRI AR UHB
¢) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
BRI A
Lead and cadmium release
i GB/T MR IR 2
Lead release 3810.152016 | Test method available i &
R GBIT RERBER :
< AY
Cadmium release 3810.15-2016 Test method available 0.002mg/da
GB 6566-2010 (HUMRHBUR PR R IRE)
%X i R RIER HisE
Clause Properties Requir ts Result: Verdicts
18 5 F5
441 P R AT FEH Lr, J — 0.6 =
Internal exposure index Ig,
SRR RS L,
o 1.0 —
2 External exposure index I,
a5q S A REERAEEL I S1.0 me P
o Class A decorative materials I<13 Complied
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TEST REPORT
MERS: 25201801669 el HFol
Report No: Page 6 of 6
HI/T 297-2006 (FFBEFREM SRR PERE)
K i KT =R RGR HsE
Clause Properties Test Method Requirements Results Verdicts
B
RN [y GB 6566-2010 <09 0.6 P
5.1 Internal exposure index I,
F 13 3
?“”EJ L, . GB 6566-2010 <12 1.0 P
xternal exposure index /,
A A HJ/T 297-2006
PV A A (mg/kg) Appendix A <20 <20 P
Lead release, in mg/kg 3 A
5.2
Vb b HI/T 297-2006
RIS PER 6t (mg/ke) Appendix A <s <0.40 P
Cadmium release, in mg/kg W3 A
FH4E L W] Possible test case verdicts
1. P(ass) : &k Test item does meet the requirement.
2. F(ail) : AAE&4% Test item does not meet the requirement.
3. —: RHEATHEIE Verdict was not carried out.
4. N/A : INIEM Test case does not apply to the test item.

4R+ %5 R End of Test Report

Fokok dokk
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TESTING

CNAS L1978 160000122473

A

TEST REPORT
wmE RS
REPORT NO. : 25201801670
B S B R
NAME OF SAMPLE: 800 P yEHE
Z £ B A
APPLICANT: LT AR IR EA R A F
¥ H #:
DATE OF TEST: 08/05/2018 — 28/05/2018 (dd/mm/yy)
EXBA T A RERNE A LB =

STATE KEY TESTING LABORATOR¥ OF BUIL GCERAMICS AND SANITARY WARE

L0 N SR TR R T A A 45 A B R

INSPECTION AND QUARANTINE,COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY- EXI N PECTIGN& QUARANTINE BUREAU
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
WEHS: 25201801670 F¥S5H HF2 W
Report No: Page 2 of 5
2K 2R
Name of sample 800 JIEHE Nominal size (N) g bgetn
RE R Fohieg THERS
Nature of the surface Unglazed (UGL) Work size (Sy) 2 b
B SEEEANR
1=} >
G%%IJ Bla : ﬁ*:nn?ﬁﬁ The samples are sound, intact
roup Description of Samples and fit for test
FERFRIE _ AR 30 B
Mark of pl Quantity of samples 30 Pieces
J"HREHLTHERX
e pumpnssmeRan | | (REEEME ) grammmmion
MIRERSEE2 5. 6 5
BRI 86-757-82526726 RFERfR X 86-757-82526721
Telephone of applicant Fax of applicant
FERRU FFC AL E R A BREEH P
Source of Samples Samples selected by applicant Received on
B Brand: BERR
] §?E¥;ﬁ‘[f5:ﬂ ¥ A2 B Manufacturer: f LT BT EMER RA R
emark o applicant | szt Address of M urer:/ R G 1T BEX FIAR LSRR TWVX ,
RO L.GB/T 41002015 (Pg¥7e) ixk G TEMER (E<05%B1a3)

Test Standard

2. GB 6566-2010 (ERSIFRIHEH 2R RE)
3. HI/T 297-2006 (FREAREREARER MERE)

1LERZRK TR E RN E REF4 GB/T 41002015 FR#EFMF G FHLE.

The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test

bl

Notes

&Eﬁ% 1! items.
Risulfs of T 2B RERI RIRGE A GB 6566-2010 AR A ZBEFIRIER.
esults of Test The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.
3FEREHRE FTRIOI H MR A RAFE HI/T 297-2006 KIFUE.
The results confg_xglﬁto the requirement of HJ/T 297-2006 with respect to the test items.
« ENTRE g1, Mok JTARE R L TR X A — B
A (EHFR £RZSH0+/\ Bk
Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
POt LR WAL ERR TR Kuigiyi Road, Chancheng District,
St £ Test Uni Address of Test Foshan, Guangdong, China (528000)
amp of Xest Lt Unit HITE (Tel): 86-757-83960558
86-757-83827991
FEE (Fax): 86-757-83827971
Date #R#E (E-mail): fsiqtc@163.com
A PHE Curl): http://www.fsigte.com/
1. RATERFTABTHESHE AR, AERERAR SR X R & FRAER AR R AR LS

inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.
2, REARLW=PEHFA, AL EHARE;
This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

L

Tested by ﬁz LB Inspected by

A
Approved by

i s \l;{

3y ARG KRN R .
The results in this report apply to the samples only.
)
BB
FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
MERS: 25201801670 F#5H HIW
Report No: Page 3 of 5
GB/T 4100-2015 (P#ehE) M G TEMER, (E<05%B1aZ)
% (213 U T R [T Hxe
Clause Properties Test Method Requirements Results Verdicts
RO AT R &
Dimensions and surface quality
5G| KEARE
Table Length and Width +0.6% 0~+0.01% P
G1 | SRECHSE RSN T TR GB/T No1506m
SV RE 3810.2-2016 =
The deviation, of the average size for +2.0mm -0.1lmm~-+0.1mm R
each tile from the work size
B
Thickness +5% -4.8%~-3.6% P
Yok B (P AN F TR R GB/T No150mm
BRSOV ZE 3810.2-2016 ¥
The deviation of the average thickness of +0.5mm -0.5mm~-0.4mm P
each tile from the work size thickness
AEE
Straightness of sides +0.5% -0.01%~+0.01% P
AN FTAER < OB S VR 0BT O | s
The  maximum  deviation  from | 3810.2-2016 &
straightness related to the corresponding +1.5mm -0.1mm~+0.1mm P
work sizes 4
AR
Rectangularity +0.5% -0.07%~+0.06% P X
AR T TR MRS GBIT S | Gespshons I
The  maximum  deviation  from | 3810.2-2016 &
Rectangularity related to the +2.0mm -0.6mm~+0.5mm P! )
corresponding work sizes =
FEVRE: RLTHNE T
Surface flatness: The maximum N>600mm <2.0mm +0.7mm~+0.9mm P
i 3810.2-2016
deviation from flatness
ZEHF 05%MF T EKX
I B B
A minimum of 95 % of the
fxﬁfeguali 381(313{;01 6 tiles are to be free from 100% P
qualty : visible defects which can
impair the appearance of a
major area of tiles
pEEtE A
Physical properties
ok 2 0,59 o
R GBIT E<0.5% 0.06% P
Water absorption 3810.3-2016 BAMERKT 0.6% -
Percent mass fraction Individual maximum 0.6% 0047 D07% P
B IRBE/N GB/T S
Breaking strength, in N 3810.4-2016 2B 183 %
B S (N/mm’) TEE=35 o P
Modulus of rupture, in N/mm* ) GB/T Minimum 35 :
ANIE P F RS > 3000N (06 Bei 3810.4-2016
Not applicable to tiles with breaking : HAME =32 39.6~42.8 P
strength > 3000N Individual minimum 32 . ¢
e, REAK . GBIT R s R ¢
Impact resistance: Coefficient of 3810.5-2016 Heastmiethod available 0.87
restitution (COR) )
FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR

TEST REPORT
MEHS: 25201801670 Hs5H B4 X
Report No: Page 4 of 5
GB/T 4100-2015 (Mg¥ER%) Bk G FIEM &R (E<0.5%Ba %)
%X AR R R KRSER Hse
Clause TEE Properties Test Method Requirements Results Verdicts
iy B Fa A A /mme GB/T
Tablle Resistance to deep abrasion of unglazed | 3810.6-2016 =175 1317~139 E
tiles: Removed volume, in cubic
millimeters
LRI AR FRSERE~100C A
Coefficient of linear thermal expansion: 381%%2016 T f& Dﬂ;&?%% bl 7.6X10°C"! —
from ambient temperature to 100°C il eStiggod avaiiable
44 5 S, s B
SRR GBIT MR R el 2 |
Thermal shock resistance 3810.9-2016 Test method available -l
Fully resistance
! MR, 4
okt GBIT eupmiBammy | OO RS
Frost resistance 3810.12-2016 Required S
Fully resistance
e AR R Fff % M H$AME >0.50 F4& Dry: P
Coefficient of friction: floor tiles Annex M Individual =0.50 0.55~0.57
WK/ (mm/m) GB/T RIS 0.01 =
Moisture expansion, in mm/m 3810.10-2016 Test method available ¢
2R
Chemical properties
iﬁh?%&
a)ﬁé/lﬂqﬂﬂ’]%i GB/T ERIE SR 5% -
a) Green staining agent in light oil 3810.14-2016 Test method available Class 5
b)EEH R 5 444 GB/T WERI R 5% g
b) Red staining agent in light oil 3810.14-2016 Test method available Class 5
¢) 13g/L BB GB/T AR 4 R 54 '
c) Todine, 13g/L solution in alcohol 3810.14-2016 Test method available Class 5
ARl GB/T WA 4R 5% S
d) Olive oil 3810.14-2016 Test method available Class 5
AL R b P
Resistance to ch
ﬂﬂz‘tﬁiﬁt{—lﬁﬁu%ﬂvﬁﬂm&%
Resistance to household chemicals and swimming pool salts
a) FEELERA: FCHAM 100gL n
a) Houschold _chemicals: Ammonium | oo OB = (MRS UBC UA P
chloride, 100g/L :
T ke K&, YA VY
PDREESIEES x}\ﬁ&%’i%{&y 20mg/L GB/T FMEF UB
b) Swimming pool salts: Sodium 3810.13-2016 Minimum UB UA P
hypochlorite solution, 20mg/L 5
AR VR BE R FI IR
Resistance to low concentrations of acids and alkalis
e A
a) 3ERRIF(VAY) GBIT IS IR £ S0
a) Hydrochloric acid solution, 3% (v/v) 3810.13-2016 Mantifactureh fo state LA T
y > : classification
ey R 5
b) R, 100g/L GB/T F3ES LA 7 %6
b) Citric acid solution, 100g/L 3810.13-2016 Manufacturer to state ULA 5
) Citric acid solution, § classification
& T MR Y
o) BEMLEAN, 30gL GB/T T L 2 2
Peassimt hidioxide. 30 3810.13-2016 Manufacturer to state ULB —
c) Potassium hydroxide, 30g/L e classification

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R

TEST REPORT
WEHT: 25201801670 Fsm HESH
Report No: Page 5 of 5
GB/T4100-2015 (Ha%HE) W3 G THEMER (E<05%B1a%)
%K R R TT =R ] RBER FlE
Clause Properties Test Method Requirements Results Verdicts
%G1 i e AR EE R AT ik
Table Resistance to high concentrations of acids and alkalis
Gl | I8%EREIER(VY) GB/T RER LR UHA =
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %FLERIE M (vIV) GB/T mERRER UHA Pl
b) Lactic acid, 5 % (V/v) 3810.13-2016 Test method available
) ZFELEEWL 100g/L GB/T WKL R UHB <
¢) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
AR v R
Lead and cadmium release
HRA R GB/T RER LR 2
Lead release 3810.15-2016 | Test method available =001 e ~
HiEihE GB/T RERIREE R 2
Cadmium release 3810.15-2016 | __Test method available <0002um8/din T
GB 6566-2010 ST RHEH 2 IRE)
K R =R [T iz
Clause Properties Requir Results Verdicts
P SR HR H TRa & —
Ea1 Internal exposure index /g, 0.6
SHRAHHEH 2 o
A2 External expogure index 7, 08
5010 | A AAE A R La<1.0 e 5
X Class A decorative materials <13 Complied
HI/T 297-2006 (FFEIARE=MEAZER MERE)
K HERE Rk R RIER HE
Clause Properties Test Method Requirements Results Verdicts
R 4] 35
WIRAHE S s GB 6566-2010 <09 0.6 P
55 Internal exposure index Iz,
A =
SMRATRAMT, GB 6566-2010 <12 08 P
External exposure index ,
e b BT A HIJ/T 297-2006
fI PR R (mg/ke) Appendix A <20 <20 P
ead release, in mg/kg W A
52
; ST VR A A B HIJ/T 297-2006
A1 5 B Possible test case verdicts
1. P(ass) : &% Test item does meet the requirement.
2.F(ail): IN&# Test item does not meet the requirement.
3. — RBATHISE Verdict was not carried out.
4. N/A: ANIEF Test case does not apply to the test item.

sk ok

R4 R End of Test Report
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REPORT NO. :

B AR
NAME OF SAMPLE:

x & B
APPLICANT:

B % H 8
DATE OF TEST:

@%ﬁﬁﬂiwﬁfwigiﬁg

STATE KEY TESTING LABORATORY OF BUILDING EERAMICS AND SANITARY WARE

B LLs H O\ 33K 0 8 AR TR A S 45 B R

INSPECTION AND QUARANTINE COMBREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPEC’Pf(IN & QUARANTINE BUREAU

"y, PN ;;vﬂ
= Hik
fm%S%GEE:

Y g cnasL1e7s 160000122473

A

TEST REPORT

25201801668

ESISE PR

b 1Ly i AR AR A2 i A PR A

08/05/2018 — 28/05/2018 (dd/mm/yy)
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
WMERS: 25201801668 #sW H2 W
Report No: Page 2 of 5
P ATR #XR~+
Name of sample TN R Nominal size (N) Al
RERE FoRimE THERN
Nature of the surface Unglazed (UGL) Work size (Sy) R A
a5 R FE&EF EETR
Crou Bla Description of Samples The samples are sound, intact
P P P and fit for test.
FERFRE i AR 304k
Mark of samples Quantity of samples 30 Pieces
T HRE L TTHBRX
i pumpRsanEERan | | FERDEL 0 gpgygmmn
o’ - PRS2 S, 65
ZFERM A 86-757-82526726 ReCRALLER 86-757-82526721
Telephone of applicant Fax of applicant
PRI SR E B EREEH A
Source of Samples Samples selected by applicant Received on
f A Brand: AL
RICROH | oy Manutacturer: il ST TG HEA AT
Remark of applicant AP BT ik Address of Manufacturer:) R85 L T B X FM E S TAVX
RIRAE 1.GB/T 41002015 (Pgens) M ¢ TEMIER (E<0.5% B1a)
2. GB 6566-2010 (&SRS B 2R R )
Test Standard 3. HI/T 297-2006 (FREHFEMREAER W)
1LRER R TR E MRS R A GB/T 4100-2015 R R G FIME .
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test
&%%% items.

Results of Test

2B RERK R RAFE GB 6566-2010 AR A REBHBER.,
The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.

3R AT IO H MARIRGE AT HI/T 297-2006 BIRLE .

EUDARA
7 2k & 1%

The results conform:to the requirement of HJ/T 297-2006 with respect to the test items.

Huht: R4S L AR X kAT —
A (EHE £RZGHL+ /B8
Address : 2/F, Building 18, Lanshi

V5 [ oY \" International Metal Exchange Center,
Kyl By 25 22 ‘é [~ a5 | 5 R BATER R T Kuigiyi Road, Chancheng District,
$ \ = § 'i.; o =] Address of Test Foshan, Guangdong, China (528000)
Stamp of Test Unit 5 Unit HiE (Tel): 86-757-83960558
86-757-83827991
H3#: 06/06/2018 FF (Fax): 86-757-83827971
Date: BR4E (E-mail): fsiqtc@163.com
Wik Curl): http://www.fsigte.com/
1% amagmmaemme, AR R AR E T A e IaE A R R A R AR L5
All inspections are carried out conscientiously to the best of our knowledge and ability.
;BE Thls report does not in any respect absolve the other relaled parties from his contractual and legal obligations.
Notes \ REASWEPEFA, AMERIEHERE

Thxs report shall not be reproduced, except in full, vvnthout the prior written approval from the issuing laboratory.
B TR R AR

The results in this report apply to the samples only.

Bk

;S )
Tested by 1@ Mulg Inspected by g ;7 Approved by /é} ‘\g‘ &

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR 5

TEST REPORT
WERS: 25201801668 ¥sW B3IW
Report No: Page 3 of 5
GB/T 4100-2015 (PR%EHE) MiZk G +HEMER (E<05%B1a)
%K AR %77k =R (ST HlsE
Clause Properties Test Method Requirements Results Verdicts
ROTRIRTE R &
Di ions and surface quality
2G| RERRE
Table Length and Width +0.6% -0.01%~+0.01% P
GI | BUEEMEHRTER T THRSY | GBIT iy
VR 3810.2-2016 i
The deviation, of the average size for +2.0mm -0.lmm~+0.1mm P
cach tile from the work size
BB
Thickness +5% -0.1%~+1.0% P
AR BB P A T TR R GB/T TS0
HIBCK Fe VAR 22 3810.2-2016 o
The deviation of the average thickness of +0.5mm 0~+0.1mm P
each tile from the work size thickness
WEE
Straightness of sides +0.5% -0.01%~+0.01% P
AR T TAER S MR R SVl GB/T N>150
The  maximum  deviation  from | 3810.2-2016 S
straightness related to the corresponding +1.5mm -0.1lmm~+0.1mm P
work sizes i
HAE :
Rectangularity +0.5% -0.04%~-0.03% P A
X T TR MR i % GB/T 3
The maximum deviation  from | 38102-2016 | |=150mm
Rectangularity related to the +2.0mm -0.4mm~-0.2mm P /l
corresponding work sizes I
FETFEE: BRI 4
Surface flatness: The maximum N>600mm <2.0mm +0.4mm~+0.5mm P
Y 3810.2-2016
deviation from flatness
EHK OS%MELEEX
W B
A minimum of 95 % of the
iﬁf&iuali ty 38 1((;&2;{501 6 tiles are to be free from 100% P
q = visible defects which can
impair the appearance of a
major area of tiles
WEEEAE
Physical properties
Bk 2 ; 2
R GB/T E<0.5% 0.07%
‘Water absorption 3810.3-2016 EAEAKT 0.6% i
Percent mass fraction Individual maximum 0.6% |  *-05%70-09% 5
BERERBE/N GB/T .
Breaking strength, in N 3810.4-2016 X200 274 R
BT HU(N/mm?) P =35 A5 5
Modulus of rupture, in N/mm’® GB/T Minimum 35 :
ANE T AR > 3000N [9H #ers 3810.4-2016
Not applicable to tiles with breaking : BAME =32 40.6~44.0 P
strength > 3000N Individual minimum 32 t %
ﬁf”ﬁ: fi&f“% Coefficient of | 1 (R7) 16 Tes?t Eft}%)iﬁagfafable 0.52 =
restitution (COR) ;
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl a

TEST REPORT
WMEHRS: 25201801668 FS5H H4W
Report No: Page 4 of 5
GB/T4100-2015 (Wgkems) M3k G FIEMEER (E<05%BlaZ)
%K i Rk ER RIER H
Clause Properties Test Method Requirements Result: Verdicts
i B 1
#Gl1 Abrasion resistance >
o i 0 )
Table fﬁiﬁﬁ?m% B /mm GB/T <175 131~139 P
Gl Xesistance to deep abrasion of ung]aze_d 3810.6-2016
tilest Removed volume, in cubic
millimeters
BRI RYC IR EZ~100C 2 fiil
Coefficient of linear thermal expansion: 381c(;)BS/EO 16 T fﬁ nﬂﬁﬁi“‘%% bl 72x1086" —
from ambient temperature to 100°C il <SRy ac avipavic
S B2 RG W= %
TR GBIT T e &
Thermal shock resistance 3810.9-2016 Test method available 2
Fully resistance
N FRARI, R
St GBIT aatmpERamg | ok KRS
Frost resistance 3810.12-2016 Required A
Fully resistance
HrE RS R % M HAME=0.50 % Dry: P
Coefficient of friction: floor tiles Annex M Individual =0.50 0.60~0.62
B/ (mm/m) GB/T EIRA R 0.01 =
Moisture expansion, in mm/m 3810.10-2016 Test method available ¢
R
Chemical properties
FEP T >
Resistance to staining 7
a)Ril K 4 GB/T MR R 5% )
a) Green staining agent in light oil 3810.14-2016 Test method available Class 5
b)iRi AL Y5 ) GB/T WERRLER 5% @l
b) Red staining agent in light oil 3810.14-2016 Test method available Class 5
¢) 13g/L BRH GB/T MR R 5% e
¢) Iodine, 13g/L solution in alcohol 3810.14-2016 Test method available Class 5
AR GB/T WMERILER 5% it
d) Olive oil 3810.14-2016 Test method available Class 5
[CUET 1S
Resist: to chemicals
it 5 BE A 25 U AN ik 2528
Resistance to household chemicals and swimming pool salts
a) FREELFRT: AL, 100g/L <
a) Household chemicals: Ammonium 3 SIS?QTZ 016 MT{EE? UB UA P
3 13- inimum UB
chloride, 100g/L
T il Eh . Y Y =
b) PrikibhK. /k%ﬁ%’m&,zomg/r, GRIT FMEF UB
b) Swimming pool salts: Sodium 3810.13-2016 Minitiugn UB UA P
hypochlorite solution, 20mg/L ;i
i E AR BE R AR
Resistance to low concentrations of acids and alkalis
e v
2) 3% ELRIE(V) SEG ﬁ!ﬁgﬁfﬁfﬁe ULA o
a) Hydrochloric acid solution, 3% (v/v) 3810.13-2016 y k
classification
¥ N M F- % Q
b Bl 10001 e [ v ol ura 7
b) Citric acid solution, 100g/L 3810.13-2016 lassificati
classification
BN IR A Y
o) BEMSRBE, 30gL GBIT b Tl e s
Potassium hydroxide, 30g/L 3810.13-2016 g oo Ut i .
©) i classification

FSIQTC-T 2(1)/A
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TEST REPORT
MERS: 25201801668 ¥5H FESH
Report No: Page S of 5
GB/T4100-2015 (PABEEY M3 G TIEMERE (ES05%B1aZ)
25K PERE R TT % ER RRER H5E
Clause Properties Test Method Requirements Result: Verdicts
*G1 CEREL T
Table Resistance to high concentrations of acids and alkalis
Gi a) 18%EREH W (vIv) GB/T AR R UHA =
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %FLERIE(v/v) GB/T IR UHA )
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
c) ZEMLEEBL 100g/L GB/T ARG R UHB &~
c) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
BRI v
Lead and cadmium release
rEE GB/T WERRLR 2
Lead release 3810.15-2016 | Test method available <001 me/dei ~
Wi hE GB/T A RILE R 2
Cadmium release 3810.15-2016 Test method available SO0z mg/ipy &
GB 6566-2010 §EEFMPRIRAT MR IRED)
%X TRk =R RERLER Hxe
Clause Properties Requirements Results Verdicts
P R SR 4B 3K o oy =
441 Internal exposure index /g, 04
SHBETIRH L 5 b
A 42 External expo;ure index 7, 0.2
301 A SRR I, <1.0 e P
<G Class A decorative materials =13 Complied
HI/T 297-2006 {FFEihRE=MEBIARER MR
%K - K7k R RBER HE
Clause Properties Test Method Requirements Results Verdicts
0B 5 o H
IR [ GB 6566-2010 <09 0.4 P
£ Internal exposure index I,
. =
SRR, ¢ GB 6566-2010 <12 0.7 ' o4
External exposure index ,
P A HI/T 297-2006
AT A R/ (mg/kg) Appendix A <20 <20 P
Lead release, in mg/kg 3 A
52
/ i ke AL HI/T 297-2006
PG R (mg/ke) Appendix A <s <0.40 P
Cadmium release, in mg/kg FEIN
5 LB Possible test case verdicts
1. P(ass) : &H Test item does meet the requirement.
2.F(ail) : NE#& Test item does not meet the requirement.
3. — ARIATHIE Verdiet was not carried out.
4. N/A: A& Test case does not apply to the test item.

ok oK

3445 % End of Test Report

FSIQTC-T 2(1)/A
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A

TEST REPORT
mE & S:
REPORT NO. : 25201801671
=T A
NAME OF SAMPLE: ENI¥H
B L
APPLICANT: Bl AR BB R A ]
¥ H #:
DATE OF TEST: 08/05/2018 — 28/05/2018 (dd/mm/yy)
BHXEREE N

STATE KEY TESTING LABORATORY-OF BUILDING.C CERAMICS AND SANITARY WARE

s L HY N SR T R RS TR 2 4 A B R

INSPECTION AND QUARANTINE.COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY- EXI'HN‘S?EC.H@N & QUARANTINE BUREAU

FSIQTC-T 2(1)/A

37




EUD(XRA
7 x & Y

L. XA S

ZHONG CHENG MING PIN

B L1 A SR 0 R R R R R B 45 A B AR

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR

TEST REPORT
MERS: 25201801671 ¥5H HF2H
Report No: Page 2 of 5
B2 2 R~
Name of sample e 2 Nominal size (N) 80cmx80cm
REeH: HRirE TR
Nature of the surface Glazed (GL) Work size (S,,) S0 Q0 0mm=1{. 7
T EAWR
;S%U #;ﬁ:ﬁﬁ #lﬁl?ﬁﬁ;ﬁn?ﬂ |
Group Bla Description of Samples The san;[; g’sﬁ?l;i:(:g;‘-i’ ngict
R < KR 30 3R
Mark of samples Quantity of samples 30 Pieces
I HREHLTHRRX
RILEAL = T EAI M
oo wutpRspmEaRAT | | SEEEOE | mEseEmEm
MimEER s 2 5. 6 5
FALEBAL T ZIERMER
Telephone of applicant 86-757-82526726 Fax of applicant 86-757-82526721
FERRUR EF BB R BREH A S
Source of Samples Samples selected by applicant Received on
& Brand: BEER
Ro SRR | sty Munufacturer: bl U EARA A T
PP AEF= A bk Address of Manufacturer: | ZR44 66 L1 T B ¥ (X i & FE T AKX
R 1.GB/T 4100-2015 (Fg#er%) PR G THRMIER (E<05%Bla3)

Test Standard

2.GB 6566-2010 (EEFIARIBE %R IR &)
3.HJ/T 297-2006 (FBikrE RHEARER WER)

LI RERR Fra%T H RS RA & GBIT 4100-2015 FREFHZ G FBE.
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test

ﬁgﬁ% % items. .
Results of Test 2FERERK RIRLRAE GB 6566-2010 AT A JSEBHBIER.
The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.
3AEMARE, TSR H MRS RAFA HI/T 297-2006 FIHLE .
The results conform to the requirement of HJ/T 297-2006 with respect to the test items.
Huhbk: TARAE G L AR X R — BRI
A (ER) @RS T+ /B
Address : 2/F, Building 18, Lanshi
I AEER SR International Metal Exchange Center,
Kuigiyi Road, Chancheng District,
Stﬁ?i{%ﬁﬁnit Address of Test Foshan, Guangdong, China (528000)
Unit 15 (Tel): 86-757-83960558
86-757-83827991
15X (Fax): 86-757-83827971
HE4E (E-mail): fsiqtc@163.com
Wik Curl): http://www.fsigtc.com/
1. ammmm"mmm, ANERRSE R AR 5T S bR7E R ARAE SRR R A B AR XL 55
All inspections are carried out conscientiously to the best of our knowledge and ability.
I This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Notes 2. REALRHFHEGE, FERIEHARE

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

B

Tested by j’j’p ga'g Inspected by

H e

3. ERENRBEMPRMLER.
ﬁ \g .
l‘ppl[].E[ t! \—_

The results in this report apply to the samples only.
FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl

M5

TEST REPORT
MERS: 25201801671 HSsH F3NW
Report No: Page 3 of 5
GB/T 41002015 (Mg#cwE) Hizk G FHEMER (E<05%Bla)
&K PERE [T R RIER HsE
Clause Properties Test Method Requirements Results Verdicts
R fisRmm &
Dimensions and surface quality
wq | FERRE
Table Length and Width +0.6% -0.06%~-0.02% P
Gl | BREMFSRTEMFLERYm | o | o
VR 3810.2-2016 3
The deviation, of the average size for +2.0mm -0.5mm~-0.1mm P
each tile from the work size
JERE
Thickness +5% +1.5%~+2.3% P
SR LI (9 F S (AR X F TAER GB/T No150mm
Mk e vrRZE 3810.2-2016 e
The deviation of the average thickness of +0.5mm +0.2mm P
each tile from the work size thickness
BWEE
Straightness of sides +0.5% -0.01%~+0.01% P
XS F AR R+ Bk fe Vi hise GB/T o180
The maximum deviation from | 3810.2-2016 T
straightness related to the corresponding +1.5mm -0.lmm~+0.1mm P
work sizes
HAE
Rectangularity +0.5% -0.04%~-0.02% P A
AR F T4 R Bk T Ve GBI S | s
The maximum deviation from | 3810.2-2016 S i
Rectangularity related to the +2.0mm -0.3mm~-0.2mm P b |
corresponding work sizes
EETRE BALTE 4 )
Surface flatness: The maximum N>600mm <2.0mm +0.2mm P d
e 3810.2-2016
deviation from flatness
E0F8 Ul EEX
I A R
A minimum of 95 % of the
i 810 a06 | tiles are to be free from 100% P
quality : visible defects which can
impair the appearance of a
major area of tiles
WEERE
Physical properties
SR F<0.5 0.06% P
JTR IR GB/T % T
Water absorption 3810.3-2016 BEAMEARKT 0.6% lr
Percent mass fraction Individual maximum 0.6% 0.05%50.07% P
W HREE/N GB/T S
Breaking strength, in N 3810.4-2016 21300 3487 b
BB (N/mm?) =35 N/A
Modulus of rupture, in N/mm* GBIT Minimum 35 -
ANE T3> 3000N (Mg FrE 3810.4-2016 :
Not applicable to tiles with breaking > HBAME =32 R NA
strength > 3000N Individual minimum 32
gL RERE s g
A . ; GB/T MAERI AR G
Impact resistance: Coefficient of 3810.5-2016 Test:mothod available 0.88

restitution (COR)
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF

FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

BRR 5

TEST REPORT
MERS: 25201801671 HsH F4 W
Report No: Page 4 of 5
GB/T 41002015 (Fg#RE) Mz G THEMER (E<0.5%BIa%)

K e R T7 ER RRER Hse
Clause Properties Test Method Requirements Results Verdicts
N L BT 3%

casioiresistance. > Report abrasion class Class 3 iy

Table | I S0 e O A . e

Gl Resistance to surface abrasion of glazed ’ T PR 1500 L
tiles intended for use on floors Report cycles passed
RUERBRAR: EEH~100T
Coefficient of linear thermal expansion: 381((;)]38/20 16 T 39‘%1??%5? bl 13 %1055 —
from ambient temperature to 100°C L S a1 aD
EiRY 33 GB/T 4k 1 4 T fﬁﬂuzég%&ﬂf%
Thermal shock resistance 3810.9-2016 Test method available F i a
ully resistance
B/ (mm/m) GB/T WL R 0.01 A
Moisture expansion, in mm/m 3810.10-2016 Test method available i
PUMBEE: A GB/T LR 50 N TR AR, MR P
Crazing resistance: glazed tiles 3810.11-2016 Required Fully resistance
X B LA 1 4
HidRtE GB/T LA B BB m“‘g%gfﬁg{ P
Frost resistance 3810.12-2016 Required B
Fully resistance
BERRE EIV HAME=0.50 % Dry: P
Static coefficient of friction Annex M Individual =0.50 0.50~0.51
Chemical properties
[LREE
Resi ¢ to staining
)%l RS GB/T MEF 3% 5% P
a) Green staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
b4 A KL 15 el GB/T MEF 34 5% P
b) Red staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
c) 13g/L B GB/T MEF 3 & 5% P
c) lodine, 13g/L solution in alcohol 3810.14-2016 Minimum Class 3 Class 5
)BT GB/T MEF 3 4 S P
d) Olive oil 3810.14-2016 Minimum Class 3 Class 5
it P 27 R ok
Resistance to chemicals
TS 5% B A 2R ik i 2 2K
Resistance to household chemicals and swimming pool salts
T T T VT
OFEALERG: T, 10091 GB/T FMETF GB
a)Household  chemicals:  Ammonium 3810.13-2016 Minimum GB GA P
chloride, 100g/L S
e Al Eh . Ve AT YA
bkt iR : R TRAIEE, 20mg/L GB/T AMETF GB
b)Swimming  pool  salts:  Sodium 3810.13-2016 Minifiim GB GA P
hypochlorite solution, 20mg/L =
T IR 4 BE R A3
Resistance to low concentrations of acids and alkalis
T R Y
a) 3%ERERIHE(vAY) GB/T LIS L 4 255 w5 e
Hydrochloric acid solution, 3% (v/v) 3810.13-2016 Manufact"urer t DSt
a) Hy 2 classification
T ey
b) FHRAIEHE, 100g/L GB/T LSRR & 552 T, i
b) Citric acid solution, 100g/L 3810.13-2016 | ~ Manufacturer to state
§ classification
: LS S o 2R
©) DRMLHM, 30gL LY Manufacturer to state GLB =

c) Potassium hydroxide, 30g/L

3810.13-2016

classification
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF

FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AT

TEST REPORT
MEMS: 25201801671 ¥s5W ST
Report No: Page S of 5
GB/T 4100-2015 (M#ER) R G T EMER (E<05%B1a2)

%K 33 R R RWER Hse
Clause Properties Test Method Requirements Resul Verdicts
%G1 i 5 VR FEE R AN,

Table Resistance to high concentrations of acids and alkalis

G1 | @ 1B%EREEH(V/Y) GB/T W B R GHB o
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %FLERIEB(VIY) GB/T G R GHB e
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
¢) ZEALAT I, 100g/L GB/T biiSeg ot et 3 GHB o
c) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
AR R
Lead and cadmium release
B GB/T WAL R 5
Lead release 3810152016 |  Test method available <4 gl i
i GB/T g R 2
Cadmium release 3810.15-2016 Test method available <0/002mg/dm =

GB 6566-2010 (S EHAH A% 3 IR &)
K f:he E->3 RRER Hre
Clause Properties Requirements Results Verdicts
B 54
al | PEETEEL, S i i1
Internal exposure index Iz,
SRS TREL L, = AN

4.2 External exposure index 7, L
30 | ATSRURREATE <10 e P

"% Class A decorative materials <13 Complied
HI/T 297-2006 (RSEhRE= AR MRERE)
%X hid W =R RRLER Hse
Clause Properties Test Method Requirements Results Verdicts|
BB 5 5
WIRATIEH o : GB 6566-2010 <0.9 0.7 P
51 Internal exposure index Iz,
; 118 B ¥ %
&I\”"gﬂﬂﬁ]y . GB 6566-2010 <1.2 1.0 P
External exposure index J,
i HI/T 297-2006
RIS B (me/kg) Appendick <20 <20 P
Lead release, in mg/kg 3 A
P HI/T 297-2006
e b A >
TR A &/ (mg/ke) Appendix A <s <0.40 P
Cadmium release, in mg/kg W A
FHE LA Possible test case verdicts
1. P(ass) : & Test item does meet the requirement.
2.F(ail) : A& Test item does not meet the requirement.
3. — KRHATHE Verdict was not carried out.
4. N/A: & Test case does not apply to the test item.
EEE TS

#R425 R End of Test Report
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TEST REPORT
wmE&mS:
REPORT NO. : 25201801672
=T A
NAME OF SAMPLE: HAEKEA
& B frL:
APPLICANT: 1L T AR S M B R PR A A
¥ H
DATE OF TEST: 08/05/2018 — 22/05/2018 (dd/mm/yy)

FETEEY | PO ETE

STATE KEY TESTING LABORAI’OR{Y OF BUELDI "C‘ELRAMICS AND SANITARY WARE

B AL i\ SRS 0 A T RS o R 5 2 A o

INSPECTION AND QUARANTINE, COMPREH! (SIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY- EXF]; IN ON & QUARANTINE BUREAU
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42



L A2

ZHONG CHENG MING PIN

y;
'Y

1L AT IR R IR 4x & B 0

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
MERMS: 25201801672 F5H H2 W
Report No: Page 2 of 5
R 5 2R
Name of sample BHREL Nominal size (N) i
KRR HhR% IR
Nature of the surface Glazed (GL) Work size (Sy) S00mm>R0Ummx1{, Tmm
51 oy FERSER B AR
Grou Bla Déscrintion of Saminlés The samples are sound, intact
P P P and fit for test.
FERARID ¢ AR 30 3t
Mark of samples Quantity of samples 30 Pieces
T RAPL TR X
e munpasaReansn || REMDEE | wpeummamion
PR S HE2 5. 65
BALRALETE BICHAIIER
Telephone of applicant 86-757-82526726 %ax of ajiieant 86-757-82526721
eI FFCHLLE B, BREH WS
Source of Samples Samples selected by applicant Received on
=
H & Brand: R
Relﬁﬁ%ﬁﬁlﬁant A2 BAAT Manufacturer: i LI T ESHE ST MG REH R A
PP A2 AT Hih Address of Manufacturer: ) R LT R X P ESRETWVIX
Rk 1.GB/T 4100-2015 (Pg&rt) Pk G TEMER (E<05%B a3
Tost Stamdard 2.GB 65662010 (ERSUFIRIEUG R IRE)
3.HY/T 2972006 §FF8ifTE~ BBEARER MoEers)
LERZRR ITRRTE KR LERRE GB/T 4100-2015 FaEFHR G KHE.
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test
R E items.
Results of Test 2HERESRR BRI A GB 6566-2010 FRHEH A ERBFIRIER.,
The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.
3EEMEKT, AT H KRS RAFA HI/T 297-2006 FIALE .
The results conform to the requirement of HJ/T 297-2006 with respect to the test items.
Huhb: TARAE L TR X e A — B
A O(EE £REE PO+ Bk
Address : 2/F, Building 18, Lanshi
BB S International Metal Exchange Center,
Kuiqiyi Road, Chancheng District,
Stﬁg&ﬁ%ﬁﬁnit Address of Test Foshan, Guangdong, China (528000)
P Unit HL3E (Tel): 86-757-83960558
86-757-83827991
fEH (Fax): 86-757-83827971
HE%E (E-mail): fsiqtc@163.com
P4k Curl): http://www.fsigte.com/
NRERI R AR ST SR S B AR & AR TR B AR M %
All inspections are carried out conscientiously to the best of our knowledge and ability.
Y This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Notes 2y REALHEHEHFA, FEWIEHARE:
This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. AMERHE R RRIZER .
The results in this report apply to the samples only.

e
Tested by ﬁp ﬂgg Inspected by

CL 3

\ i2t:3
@%Z Approved by )h I g\ -

FSIQTC-T 2(1)A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
MEHS: 25201801672 FsW HEIR
Report No: Page 3 of 5
GB/T 4100-2015 (P&EE) W3k G TIEMIER: (E<05%B a0
&% HRE WRTR R RWLR ’ HE
Clause Properties Test Method Requirements Results Verdicts
PRI R &
Di ions and surface quality
Gl | FERRE
Table Length and Width +0.6% -0.07%~-0.04% P
W | R TERS AT IERYM | BT | g
FOVF = 3810.2-2016 i
The deviation, of the average size for +2.0mm -0.6mm~-0.3mm P
each tile from the work size
B
Thickness +5% +1.4%~+2.0% P
S LTI EAR FTERY | BT | \oisomm
TR K Ao V(i 22 3810.2-2016 =
The deviation of the average thickness of +0.5mm +0.1mm~+0.2mm P
each tile from the work size thickness
AERE
Straightness of sides +0.5% -0.01%~+0.01% P
ARRET B R B Jo V2 TR
The  maximum deviation from | 3810.2-2016 <
straightness related to the corresponding +1.5mm -0.Imm~+0.1mm P
work sizes
BHARK
Rectangularity +0.5% -0.05%~-0.04% {4
HIXMTF TAERT B R VR E GB/T
The maximum deviation from | 3810.2-2016 Nl S0mm
Rectangularity related to the +2.0mm -0.4mm~-0.3mm 24
corresponding work sizes
RETEE: B AT E 3
Surface flatness: The maximum N>600mm <2.0mm -0.1mm~-+0.1mm P
e 3810.2-2016
deviation from flatness
FHR 5%k KL EX
I R
A minimum of 95 % of the
?ﬁzeiuali ss199 3016 | tiles are o be free from 100% P
" quality - visible defects which can
impair the appearance of a
major area of tiles
EEdAE
Physical properties
ok , S =
PR A% &hit E<0.5% .05%
‘Water absorption 3810.3-2016 HAMMEA KT 0.6%
Percent mass fraction Individual maximum 0.6% 0.04%~-0.08% P
IR FRBE/N GB/T =
Breaking strength, in N 3810.4-2016 X80 2748 R
BT ZBEHU/(N/mm?) FHE =35 a7 P
Modulus of rupture, in N/mm?* . GB/T Minimum 35 ?
& TR SR> 3000N HFREERE 3810.4-2016 :
Not applicable to tiles with breaking : BAME =32 _
i s i 39.4~44.4 P
strength > 3000N Individual minimum 32
. MK #
ﬁﬁfn e~ ottt o T G 0.89 £
restitution (COR) 5
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TEST REPORT
WERS: 25201801672 FsH HF4W
Report No: Page 4 of 5
GB/T 41002015 (MgZEik) Bk G FEMER (E<05%BIa3)
2 e KW R [SIEETS HE
Clause Properties Test Method Requirements Results Verdicts
T T B 4%
# G1 | Abrasion resistance GB/T Reportnabrasion class Class 4 e
Table | FI-F HUTHI I £ SRS 2 LB sorb e —
G1 Resistance to surface abrasion of glazed * kB R 2100 A
tiles intended for use on floors Report cycles passed
RERABKRE: FiE~100T RN
Coefficient of linear thermal expansion: | 3¢ GBIT MR 6.9x10°C"! —
; ¥ 10.8-2016 Test method available
from ambient temperature to 100°C
=] Q X: A = A= 22
R GBIT KR ST il
Thermal shock resistance 3810.9-2016 Test method available Fully resi;tance
WERZAK/ (mm/m) GB/T WERI LR 601 7
Moisture expansion, in mm/m 3810.10-2016 Test method available .
DU ARG GB/T R RA FERZRE, TR o
Crazing resistance: glazed tiles 3810.11-2016 Required Fully resistance
. LR, Ty
Pk GB/T RRRERERE | e, RRE
Frost resistance 3810.12-2016 Required S
Fully resistance
BEERE - fist M BEAE=>0.50 F Dry: b
Static coefficient of friction Annex M Individual =0.50 0.50~0.51
i1
Ch 1 properties
T
Resistance to staining
a) Bl oh [ Rk GB/T AMET 3% 5% P
a) Green staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
by A Ei5 R GB/T AMEF 3% 5% P
b) Red staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
o BgLBUEH GB/T AMET 3% 5% P
¢) Todine, 13g/L solution in alcohol 3810.14-2016 Minimum Class 3 Class 5
Q)RR GB/T AMET 3 & 5% P
d) Olive oil & 3810.14-2016 Minimum Class 3 Class 5
R
Resistance to chemical
i SR AL 2R R P i £ 56
Resistance to household chemicals and swimming pool salts
eIk By
aFELF R FILHER, 100g/L GBIT FIET GB
a)Household  chemicals: ~ Ammonium | 3610137016 Mini GB GA P
chloride, 100g/L o mrn
SRk PRk . e VR
)i it s K «xﬂ&%m&, 20mg/L GBIT TMET GB
b)Swimming  pool  salts:  Sodium 3810.13-2016 Minireain GB GA P
hypochlorite solution, 20mg/L . e
R A
Resistance to low concentrations of acids and alkalis
e Py
@) 3% L RRIET(VIY) GBIT j“’“ - ﬁﬁg‘ - %f:‘ e, o
a) Hydrochloric acid solution, 3% (v/v) 3810.13-2016 AURACIONEGIO SIS
classification
. o 1|3 B8 He A ]
b) FRRERYE, 100gL GBIT ji‘afjffj’%ﬁ - 3
b) Citric acid solution, 100g/L 3810.13-2016 NuiRGHIeT LAl
classification
LY 1) 2t i N R e A
0 SR 0L aim [ T s s 7
¢) Potassium hydroxide, 30g/L 3810.13-2016 e
classification
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

KRG

TEST REPORT
WMEHT: 25201801672 5 H5H
Report No: Page 5 of 5
GB/T 41002015 (B%H) B G FIEMER (E<05%B a0
EX e RRTTIE =R l RBER H%E
Clause Properties Test Method Requirements Result: Verdicts
%G1 i R R R AR
Table Resistance to high concentrations of acids and alkalis
Gl a) 18%ELFRIE WL(v/V) GB/T RERIEER GHC o
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %FLERIEBR(V/V) GB/T RERTESR GHB o
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
) ZEAEVAW, 100g/L GB/T WG R GHB i
¢) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
R R
Lead and cadmium release
B GB/T WAL R 2
[ —
Lead release 3810.152016 |  Test method available QP gl
R R GB/T MR LR 2
= sl
Cadmium release 3810.15-2016 Test method available 8-002mg/dny
GB 6566-2010 {EEHUBPAL ST HERER R
&K HgE =R [FEEEES Hse
Clause Properties Requirements Results Verdicts
B 5] 553
49 PRSI TER T - 0.6 =X
Internal exposure index /g,
18 5l
vag | MBS, g 09 E:
External exposure index /,
51 A RFIRIB IR Iz <1.0 " P
o Class A decorative materials <13 Complied
HI/T 297-2006 (FREERR &= REAER MERE)
f3 3 i RITHE R RILER HmEs
Clause Properties Test Method Requirements Results Verdicts
1 55 ¢
PIRAIEE GB 6566-2010 <09 0.6 P
51 Internal exposure index /g,
£ T
%E"QJ%#I]V 5 GB 6566-2010 <l1.2 0.9 P
External exposure index /,
i LA B HY/T 297-2006
AR g?_/(mg/kg) Appendix A <20 <2.0 P
Lead release, in mg/kg
52 B A
. Ay HI/T 297-2006
B =} QE-
?fﬁ*m o 1@(“‘5/ ke) ” Appendix A <s <040 3
admium release, in mg/kg 3 A
FHiE 5B Possible test case verdicts
1.P(ass): & Hk Test item does meet the requirement.
2. F(ail) : AE ¥ Test item does not meet the requirement.
3. —: KFATHIE Verdict was not carried out.
4. N/A : i& ] Test case does not apply to the test item.

kol Kok

444 & End of Test Report
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TEST REPORT
wE &S
REPORT NO. : 25201801676
P =BT A i S
NAME OF SAMPLE: BEAEAR
& B AL
APPLICANT: Il A4S MR TR A F]
¥ H B
DATE OF TEST: 08/05/2018 — 25/05/2018 (dd/mm/yy)

ERBEA LA MERNE LR
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R S

TEST REPORT
WERS: 25201801676 FsH F2 R
Report No: Page 2 of 5
FE R ATR 5 % X R
Name of sample R Nominal size (N) B0cm>80cm
R FRg THER
Nature of the surface Glazed (GL) Work size (Sy) 800mm>800mmx10.7mm
SR EANR
%51 RRR FEAER B
BI o e Thi 1
Group 4 Description of Samples L san;gdesﬁzt\rf?):(;::t(.i, Ingact
FEAARIE o HEREE 30 3
Mark of samples Quantity of samples 30 Pieces
TmRE L TESRX
i punprsanarRan | FEVIOE ) mranee e
PEERE SEE2 5. 65
AL AT BICRAER
Telephone of applicant 86-757-82526726 Rax of i Bhnst 86-757-82526721
FERRUR eV ) R NPT
Source of Samples Samples selected by applicant Received on
=}
i SRR Brand: R
R ZHRMAA | ity Manutacturer L ML A
L Hepe By bk Address of Manufacturer: ™ %07 B 111 17 BRI P HE E SRR TV X
R 1.GBIT 41002015 (Pa%hz) W% G THEMER: (E<0.5%B1a3%
Test Standard 2.GB 6566-2010 (BHUHRHBUR R RE)
3.HI/T 297-2006 (RBHTESBBAZER W)
1R G R FrR T H RIS RRE GB/T 4100-2015 SRR G KIALE.
The results conform to the requirement of Annex G of standard GB/T 4100-2015 with respect to the test
ﬁgﬁ%% items.
Results of Test 2R 2R R LERRA GB 6566-2010 FRHET A FERBHBER.
The results conform to the requirement of Class A decorative materials of standard GB 6566-2010.
3REREK TR H MR RAFE HI/T 297-2006 FIBLE.
The results conform to the requirement of HJ/T 297-2006 with respect to the test items.
- Hiht: [ARAE B L TR R A — B
A (R £BRXEFLT/\ Bk
Address : 2/F, Building 18, Lanshi
iﬁg&ﬁ&ﬁgﬁﬁ International Metal Exchange Center,
Kuiqiyi Road, Chancheng District,
St:?n&i%;%%nit i ; Address of Test Foshan, Guangdong, China (528000)
P Z\= SN & Unit HiiE (Tel): 86-757-83960558
2\ (o] 86-757-83827991
Ea?zf ,‘06{06@018“ /8 ££3 (Fax): 86-757-83827971
SNy HE4 (E-mail): fsiqtc@163.com
4 (11 1 Wik Curl): http:/www.fsigte.com/
1. RINERFEPrRESLHE LRBK, T BRI el S e A VAR R T A ) B LA XL 5
Al inspections are carried out conscientiously to the best of our knowledge and ability.
FHEE This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Notes 2. RSALWEREF, FEHLLHERE:
This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ERENRRER RIS R.
The results in this report apply to the samples only.

K%
Tested by Zﬁa ggg Inspected by

B

Eise:3 '
g\ Wj_ﬁ_ Approved by h \%‘ 13

FSIQTC-T 2(1)/A
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Rk e

TEST REPORT
REHT: 25201801676 FsH HE3IR
Report No: Page 3 of 5
GBI/T 4100-2015 (M#eR%) B G THMER (E<0.5%BlaZ)
2B L3 Ty ER | RRER H5e
Clause Properties Test Method Requirements Results Verdicts
R R &
Di ions and surface quality
kG | FERRE
Table | Length and Width +0.6% -0.04%~-0.03% P
Wle | G EH R AT TERSS | BT | sy
FVFWE 3810.2-2016 2
The deviation, of the average size for +2.0mm -0.3mm~-0.2mm P
each tile from the work size
BEE
Thickness +5% +2.4%~+3.5% P
YR [ 3 AR T TAER GB/T No1S0mm
K fL VIR E 3810.2-2016 %
The deviation of the average thickness of +0.5mm +0.3mm~+0.4mm P
each tile from the work size thickness
AERE
Straightness of sides +0.5% -0.01%~+0.01% P
IR T TAER T BR RV IRE GB/T
The'. maximh (devistion' . froni’| AWba016 | NEISgE
straightness related to the corresponding +1.5mm -0.lmm~+0.1mm P
work sizes
HAK
Rectangularity +0.5% -0.04%~+0.03% i
HIR T TAER T BRI E GB/T
The  maximum  deviation  from | 3810.2-2016 N1o0mo
Rectangularity related to the +2.0mm -0.4mm~-+0.3mm P
corresponding work sizes
RETER: WA TRE r 4
Surface flatness: The maximum N>600mm <2.0mm -0. lmm~+0.1mm P
s 3810.2-2016
deviation from flatness
EF 95% ML H EEX
B B
A minimum of 95 % of the
iﬁﬁ?uali 38 1(0}]3{;01 6 tiles are to be free from 100% P
quality i visible defects which can
impair the appearance of a
major area of tiles
MR
Physical properties
K E<0.59 0.08% P
e GBIT <0.5% .08%
‘Water absorption 3810.3-2016 BAMER KT 0.6% “p
Percent mass fraction Individual maximum 0.6% 0.06%7:0.10% P
BIREE/N GB/T o
Breaking strength, in N 3810.4-2016 W 280 5
WP (N/mm’) =35 430 P
Modulus of rupture, in N/mm’ GB/T Minimum 35 1
3% F T REERSR B> 3000N [HF Beré 3810.4-2016
Not applicable to tiles with breaking 2 HAME=32 42.1~44.0 P
strength > 3000N Individual minimum 32 %
restitution (COR) 7
FSIQTC-T 2(1)/A

49



oy

5 FR B A

ZHONG CHENG MING PIN

EUDARA
F x & Y

{3 Ly ES N SRR TR 8 R R T A B £ A TR

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RS

TEST REPORT
MERES: 25201801676 FSW B4W
Report No: Page 4 of 5
GB/T 4100-2015 (M%&) BTk G THEMI®ER (E<05%B a0
FES (32 AR ER RBER H%E
Clause Properties Test Method Requirements Result: Verdicts
] BT BB 340 &
# Gl | Abrasion resistance > GB/T Report abrasion class Class 3
Table | FIT-HLTE I AUS 0 R T B it ke ——
G1 Resistance to surface abrasion of glazed i R B B 1500 A
tilegl3 intended for use on floors Report cycles passed
SRR =kH~100C L s
Coefficient of linear thermal expansion: GB/T i ﬁsﬁ%% 6.7x10%°C™! —
: Pt 3810.8-2016 Test method available
from ambient temperature to 100°C
O ZA S T 2
TR GBIT At RIHR sy 0
Thermal shock resistance 3810.9-2016 Test method available 2
Fully resistance
BZAK/ (mm/m) GB/T WERKE R 0.01 ¥
Moisture ex ion, in mm/m 3810.10-2016 Test method available i
GURRE: AR GB/T 20 B AR FERERL, THE P
Crazing resistance: glazed tiles 3810.11-2016 Required Fully resistance
- o 0 oE LR, PaY
e GBIT gummEReRRE | Tenk, BRI
Frost resistance 3810.12-2016 Required F >
ully resistance
BEERY fft 3 M FAAME=0.50 F+% Dry: b
Static coefficient of friction Annex M Individual =0.50 0.50~0.51
=i
Chemical properties
[GEE
Resi totainidy
BB JH 3 4R GB/T MET 3 & 5% P
a) Green staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
bR I o AL 5 ) GB/T MEF 3 % 5% P
b) Red staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5 P
¢) 13g/L WLIER GB/T METF 3 & 5% P >
c) Iodine, 13g/L solution in alcohol 3810.14-2016 Minimum Class 3 Class 5 |
d)BUTH GB/T AMEF 3 & 5% %
d) Olive oil 3810.14-2016 Minimum Class 3 Class 5
[ZT 1711
Resist: to chemicals
Tt 3% BE AL 2 AR Rk it R 28
Resistance to household chemicals and swimming pool salts
= a5 = )
a) R E 2R iﬂ:&{ﬁ%&, 100g/L GBIT FIET GB
a)Household ~chemicals: ~ Ammonium 3810.13-2016 Minimum GB GA it
chloride, 100g/L 3
vkl £h . el TR,
bkt £h K «mmzswm_ﬁ, 20mg/L GBIT FET GB
b)Swimming  pool  salts:  Sodium 3810.13-2016 Mininmm GB GA P
hypochlorite solution, 20mg/L )
it BE R AN oL
Resistance to low concentrations of acids and alkalis
3 T R 2
2) 3% (V) i ﬁiﬂm thufr,?o%tie GLB &
a) Hydrochloric acid solution, 3% (v/v) 3810.13-2016 Ach k
classification
- 13 5 I 3R A 2
by AR 100gL GB/T % ko gfi‘r'jji S 9
b) Citric acid solution, 100g/L 3810.13-2016 s gt
classification
113 5 AR 2 2
o) BEMEREH, 30gL GBIT MiRHRS £ 88 el &
) Potassium hydroxide, 30g/L 3810.13-2016 VAN OHIE: T Sto
c g classification
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TEST REPORT
MEHS: 25201801676 5T BS W
Report No: Page S of 5
GB/T 4100-2015 (M%R%) MR G TIEMER (E<05%B1aZ)
%X R %7 =R RPLR ‘ HsE
Clause Properties Test Method Requirements Resul Verdicts
=Gl i e VAR FEE R AN Bt
Table Resistance to high concentrations of acids and alkalis
Gl a) 18%ER VAR (v/v) GB/T g R GHB =
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %ILERIEI(VIV) GB/T S E T S GHB &
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
) ZEMEREH, 100g/L GB/T iSRS GHB i
c) Potassium hydroxide, 100g/L 3810.13-2016 Test method available
AR R
Lead and release
R R GB/T AR R >
Lead release 3810.15-2016 Test method available <QPlmg/um i
HEHE GB/T RERREER 2
Cadmium release 3810.15-2016 Test method available <0002ng/doy ES
GB 6566-2010 (EFUMPRILGHER Z &)
F2 a3 R RRLR A
Clause Properties Requirements Results Verdicts
g
aa1 Pa R G FE B T, ) i 01 il
Internal exposure index /g,
SN ST TREL 1, Ay -
i External exposure index 7, a4
321 | A Rt AE e Iy <1.0 HE P
Py Class A decorative materials <13 Complied
HI/T 297-2006 (FREARE MEARER FRERE) 2
K TR RRTTE £33 RIE R H%E
Clause Properties Test Method Requir Results Verdicts
E 58 N
WIRGIIEN fp, GB 6566-2010 <0.9 0.7 P
51 Internal exposure index I,
3 Fariey
SHERATIREL L GB 65662010 <12 0.9 P
External exposure index /,
St HJ/T 297-2006
AR R/ (me/ke) Appendix A <20 <20 P
Lead release, in mg/kg WS A
5.2
S b b A L HJ/T 297-2006
?g‘} e & f/(m?‘/ ke) " Appendix A <s <0.40 P
admium release, in mg/kg W3 A
FiE ¥ ¥ Possible test case verdicts
1. P(ass) : &#4% Test item does meet the requirement.
2.F(ail): AN&H& Test item does not meet the requirement.
3. —: KRIFATHIE Verdict was not carried out.
4. N/A : INiE Test case does not apply to the test item.
kK kkok
iR45%5 R End of Test Report
FSIQTC-T 2(1)/A
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